

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-08-05 19:19:58

Date of Next Testing: 2026-08-04 19:19:58

Product Name: **Glass beads, acid-washed**

CAS Number:

Specifications & Purity: $\leq 105 \mu\text{m}$ (-140 U.S. sieve)

Lot #: H2203433

SKU #: **G121930**

Version: **0**

Analysis #: **105953**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Particle size	0-105 (μm)	102.00000 μm
Appearance (G121930)	Gray,blue,green or brown beads	Gray,blue,green or brown beads



John Su
QA & QC Manager